HIGHLINE i

1999
BALE PRO 6800

Assembly-Operator
Parts Manual



Highline Mfg. Inc.

Memo

Yo: Al Depariments

From: Shane Tullk

cc Mario Piche

Date: 1212308

Re: Manitoba Highways and Transportation — Lighting and Marking

As discussed previously, legislation was passed in Manitoba requiring lighting and marking on all
agricultural equipment. This legistetion applies to all equipment manufactured on or after January 1,
1698 and must be adhered to for alt machines sald irto Marnitoba. The follawing Highline machines are

affected by this legislation:

FO0EM Balemover
700BM Balermover
1400BM Balemover
Batepro Hitch

Topgun

BRESOD Baleprocessor |
BP7800 Baleprocessor
X1.6084 Rockpicker

XL78 Rockpicker.

© =IO ; S W

| would like to again express the need to address this situztion immediately by supplying either the
dealers or the end user with the required lighting and marking in order to meet the Manitoba legislation.
The details of supplying the safety kits will be shared by the sales, production, and customer service
departments, These measures will suppy the equipment owners with the necessary safety equipment
and will allow us to retroactively meet and exceed the required legislation by following ASAE 5278.10.
The following light kits can be found in CMS:

#® Page 1

todel Light Kit Part No. Other Requirements
500BM Balemover 40164 reflectors
TOOBM Balemover 40164 reflactors
1400BM Balemaver 40168 reflectors
Balepro Hitch Same requirement as BM reflectors
Topgun _ 48089 refiecicrs
BPSA00 Baleprocesaor 48104 reflectors
| R
BP7300 Baleprocessor 45103 reflectors
XL78 Rockpicker To ba completed refleclors
XLEDE4 Rockpicker To be completed reflectars




Warranty

HIGHLINE Mfp. Inc. warrants its products to the original owner for a period of two

vears from date of purchase, subject to the following provisions:

s1st year Warranty covers Parts & Labor

«2nd year Warranty covers Parts Only
Warrantly registration must be submitted to HIGHLINE Mfg. Tnc. within 30 days of
purchase,
HIGHLINE Mfg. Inc. is not liable for any damages to this equipment resulting from
use of this equipment that is inconsistent with this manual and such is not covered
under this warranty.
Warranty will be void, and HIGHLINE M(g. Inc. will not be liable in any way, il (he
equipment is used for any other purpose then the intended agricultural application.
All warranty service must be handled through an authorized 1IIGHLINE Mfg, Inc.
dcaler. At the time of requesting warranty service, the purchaser must present
cvidence of the delivery date of the equipment. The purchaser shalt pay any premium
for requested overtime, any charge for making service calls, and any charges
incurred in transporting the equipment to and from the location of the warranty
service. Freight costs associated with warranty repairs are not reimbursable.
Any labor subject to warranty must be authorized by a HIGHLINE Mfg, Inc.
Representative, before work is started,
Warranty will be void if any component of this equipment is altercd or modified in
any way, unless written permission is given by HIGHILINT: Mfy. Inc.
Equipment used for rental, custom work, industrial or construction use will not be
warranted by HIGHLINE Mfg. Inc.
IIIGHLINE Mfg, Inc. will not assume any responsibility for any damage occurring to
cquipment which this equipment may be attached.
Warranty terms and conditions are subject to provincial and state Iegislation.
Warranty is limited te the Purchase price paid for the equipment , up to the
Manufacturers suggested retail price. ANY LIABILITY RESULTING FROM THE
WORKMANSHIP OF THIS EQUIPMENT is limited to the purchased price paid.
HIGHLINE Mfg. Inc. assumes no responsibility whatsocver for liability resulting

trom the misuse or improper operation and maintcnance of this equipment.



¥ 06t Sl u | I it =
B | S mz—l—I —: " e 3
o e . S, M
JUVWIAHIS HCLOW JMNNvHdAH 66 NWP G1 MM A umnug 3]
d4 VU e oo vo OO
b il i’} SNOISWI
y
A
|n_
\
A
= @ =
SROM N RY S0
DD MK SWRE
ki 1on e 1 Y SRD ¥
WO AN spuand Ay pegeiwad s umoys udwdinba ay)
AL - ey -oup By euyBiy wod) uoeekLaed e Jnoupa esodsnd Aup 1oy paEn Bg wigsay
u@q.ﬂ- [ — LONRDULGIU By) 10U pRanpoldal Bg jeu Aow g cAun uojbuuoyu Bulsoubue U0y panse umu._roz
WO WO PRT 3 BumDIp siylrueady pISOIREIR 1DMEDW Yy o spbu Aojadousd eunbpaau) by BB




¥ 206 Ihil u 1 1 altd  WENY =
ey [ e mz—l—I —T— ” oL E]
1uvm e L. - & R m
JUVYNIHOS ¥OLOW NNVHOAH ™o o P —— g
TN ———— . o g 56 MNP S1 A5¥A1IH THLNI L
d4 A TEWND Yo HOUGRENG
RO b SNOISIA R
4
v
\
v
ERON N ORY ST
EBAEYY AL AR B
I e TesALH TR G
O DR BEL M-l D
s Sl sudnd Ag pegsioad s usays qualudinba ey
LY e oyl By sunyBiy woa) usisslnd J2YHA Jnoula ssodind Aup toy pREN B9 uisiay
n@...unu Prp——— UORDULIOJLT B4} J5U pRInpoldsl BG jeU Ao ) cAluo uopouucju Bunsoulbue oy panss umu._roz
WTIONOT WG 7 Bummip Sycueasy pesOpRIp IDURIDW By) 0} spybu Aojaudeosd swinseoup by augyBly




il ol | =gy WAL f~-FF FEEEEE RS SWwWWER A I - - |
U ey g m
ATBWISSY ¥30NNAD ONNVNAH e e EEREE 0
. 117G 2B el ey M 65 Nol* Gt A5VAN3 YILN L
0089dY Eoews] o x
PN | Ry
Wb/

E® =

SWOM T SN

A sl VE- e W
B WTH ML IR W
G CaCu L Wk bR
L oW LEEK T
LT STEW 2

AL F = Wy

:&fﬂﬂlﬁ B
TN O RT

suaied Ag pEineildd 5ioumoys jueladinba @y
AU N BB w0l WomSELSE B33 08 JNoYIe Beodind AUD J0j) IR B USUSY
UON OWEUE GU) J0u pacnpeudse 5 jou AR 3| CAWS ool huusuabug agp panss
sl Bumoup sy uisisy pgasoRsip ousow oy 0] sjybu Aoppudosd swieenoup by muybi g

‘S31ON




Highline Miz. Inc.

I. Table of Contents
2. President’s Message
3, Safety Precantions
4, Operating [nstructions
5. Mamntenance

6. Assembly & Installations.........c.c.ovvevviniiionns

7. SPeCIfICAtIONS .. .cooir ettt r e

Table of Contents

Flail Drum Assembly ...

Flail Drum Installation......ceeevveeeenne.

Feed Roller Assembly ...

Feed Roller Installation...........cccovvecevvniinnnnns

Discharge Deflector Installation ...t
Screen and Bale Deflector Installation. .............ooovvoeeveere oo
CV Installation ... re e
Flail Guard Rod Installation............ccccoiiiniincis oo
Hub Assembly . oo,

Wheel ASSEMDBLY .o e
Cart Assembly. ...,

Tub on Cart Installation . e e e,

Cylinder Asscrbly.....oo.,
Hydraulic Layout ...
CV Assembly ...ooeoccoviiinnn

........................................................

...........................................................

-----------------------------------------------------

--------------------------------------------------------------------

Bale Pro 6800




Hiphline Mfg. Inc. Bule Pro 6800

2, President’s Message

Congratulations on your purchase of the Bale Pro 6800! Bale Pro, a proven name in
livestock feed handling equipment, is manufactured by Highline Mfg. Inc. A company with a
manulacturing team that has over 25 years experience in the farm implement industry.

This operator’s manual has been prepared to provide information necessary for safe and efficient
operation of your Bafe Fro 6500. In the manual you will find salety procedures, maintenance
routines and detailed parts diagrams.

The Bale Pro 6800 was designed for controlled, more aggressive processing with less bunching,
A little time and effort spent in proper maintenance will increase the performance and durability
of your bale processor.

In order to maintain high standards, improvements are made from time to time. Highline Mfy.
Inc. reserves the right to make those changes and improvements when practical to do so without
incurring any obligation to make such changes and improvements on machines sold previously.

Should the need arise, this manual will assist you in acquiring replacement parts. Should your
dealer not have the parts you require in stock, the dealer will be happy to order them for you.
Also if you should find that you require information not covered in this manual, feel free to
consult your local dealer or Highline.

Highline Mfg. Inc. thanks and congratulates you for selecting a Bale Pro 6800 as the machine of
vour choice.

Sincerely,

Sy P -

Raymond J. Bussiére, President

PO Box 307, Vonda, Saskatchewan, SOK 4N(
Phone 1-800-665-2010 Fax (306) 258-2010
Internet Address: http://www.spectramedia.com/highline/

August 1997 2




FHighline Mg Inc. Bale Pro 6501

3. Safety Precautions

WORK SAFELY - FOLLOW THESE RULES

CAREFUL OPERATION IS THE BEST INSURANCE AGAINST AN ACCIDENT I

¢ Kecep children and adults away from * Do not transport Bale Pro on highway
discharge arca while processing. with CV cxtension shaft on machine or

+ Know the controls and what they do. with bales in tub or on the forks

s {Cheek machine to ensurc nothing ¢ [Disconnect CV before unplugging or
restricts moving or rotating parts. adjusting processor.

e Ensure PTO 1s disengaged before s Always keep safety shields in place.
starting tractor. » Relieve pressure in hydraulic lines

e Never leave tractor while P'TO is before disconnecting lines or performing
engaged. other work on the hydraulic system.

¢ Lower forks to ground after operation. e Never allow anyone to stand behind

e Never attempt {0 manually remove processor while loading bales,

debris while PO 15 activated.

A Before operating the Bale FPro 6800, be sure to review all the instructions and
SJamiliarize yourself with the processor’s features.

4, Operating Instructions

Successful operation of the Bale Pro 6800 is dependent upon the quality of the bale, height of
the feed rollers and flail guard and also on the operator. The following steps ensure proper
operation. Please read carefully before operating your Bale Pro 6800.

1. Ensure that drawbar on tractor is cxtended such that the pin is 17 inches from the groove
on the PTO on tractor.

2. It is recommended that hitch tonguc is placed in the second hole from the top of the
BP6800 hitch frame. This will ensurc proper drawbar location and extend the life of the
CV.

3. Ensure that the machinc 1s properly greased at all locations (see pages 6 and 7).

4. Position the discharge deflector hy means of the Adjusting handle in the upper position

for bedding, and in the lower position for windrow feeding (figure 1).

5. Adjust the flail guard rods by the raising or lowering the adjusting handle (figure 1). With
the handle at its highest position, the Bale Pro will process very aggressively, Lowering
the handle will decrease the aggressiveness of the processor.

August 1997 3




Highiine Mfg. nc. Bale Pro 6504

IR
e .
Adjusimenl

Flail Giuard Rl Adjusting tandle

Figure 1 Manual Controls

NOTE: 1Tf the processor is too aggressive, the flails will slap back on the flail drum.
Continued “backslap” can cause damage to the flail drum, flails and Hail bushings.
Theretore, avoid excessive “backslap” whenever possible by adjusting the flail guard rods.

6. Adjust the feed rollers with the feed roller adjusting rods to accommodate the bale size.
Gengerally the feed rollers should be raised for larger bakes and lowered for smaller bales.
Major adjustments may cffect the aggressiveness of the processor.

7. Before loading bale, engage PTO (o ensure that the flail drum if it is operating properly.
Start feed rollers using the hydraulic controls and check it the feed rollers turn in both
directions. I your tractor has hydraulic flow control, alter flow so the [ted rollers rotate
at an adequate speed for the condition of your bales.

8. To load, lower forks completely and back up 1o bale slowly. Raisc forks until bale falls
into the processor. Another bale may be loaded onto the forks while a bale is in the
processor. If a bale 1s loaded on the forks while one 1s shredded, raise the forks as high as
possible, making sure that the bale on the forks does not interfere with the bale in the tub.
This will reduce pressure on the hydraulic cylinder lift assembly, Orientation of the bale
during loading causes the hay/straw to discharge from the processor differently. If the
bale 1s shredded in the same direction as it was baled, the hay/straw will generally come
off in faycrs. If the bale is shredded in the opposite way, feeding may be uneven.

August 1997 4




Highline Mfg. Inc Bale Pro 68060

s Do not disledge trozen bales with forks, otherwise damage to the lift mechanism
may result

9. When ready, engage tractor PTO at idle. Increase PTO speed umil it reaches 1000 RPM.
Make sure that before PTO is engaged, the forks are not interfering with the bale in the
tub. To process, rotate the bale by means of the feed rollers. It the bale stops rotating,
reverse the direction of the feed rollers.

10. Before stopping CV, idle tractor down to reduce flail “back slap”.

A WARNING: Warranty will be void if any component of this machine is altered or
modified in any way, unless written permission is given by Highline Mfg.
[nc.

August 1997 5




Highiine Mfi. fnc. Bole Pro 680

5. Maintenance

Please follow these maintenance sieps, to ensure trouble free operation of your
Bale Pro 6800

A. General Maintenance

¢ Twine must be removed from the flail drum at least every 25 bales. Premature bearing
failure may occur if the twine is allowed to build up on the drum.

s Flail bolts should be tightened afier the first ten bales then rechecked after approximately 200
bales

o Pipe Clamps (page 22) should be checked every 50 bales, and tightened if necessary

B. Lubrication

Maintaining proper lubrication of the Bale Pro 6800 is crucial for trouble free operation. Figures
4 and 5 points which require regular greasing. Below is a list of the lubrication points and the
frequency of greasing of these points.

1. Ball Shear Assembly 6. Flail Drum Bearing (Front and Rear)

Grease every 8 hours. Grease every fifty bales
2. Cross and Bearing 7. Feed Rollers (Left and Right)

Grease every 8 hours. Grease every one hundred bales.
3. Telescopic Members 3. Pipe Clamps (Left and Right)

Grease every 8 hours. Grease every one hundred bales.
4. Ball and Socket 9. Wheel Hub (Left and Right)

Grease every 8 hours. Grease every one hundred bales.
5 Center Housing 10. Forks (Left and Right)

Grease every 24 hours. Grease every one hundred bales.

Note: When CV is under constant angle applications, there must be a lube interval
of 4 hours for 1 through 5

Use low-temperature grease when the temperature reaches below 0 degrees
Celsius (32 degrees Fahrenheit)

August 1997 6




Highline Manufacturing Bule Pra 6860

Figure 4 CV TLubrication

Figure 5 Assorted Lubrication Points

August 1997 7




Highline Manufacturing

Operating Notes

Bale Pro 68014

August 1997




Fhigldine Manufucturing Bale Pro 6806

6. Assembly & Installations

Flail Drum Assembly

Item No. | Part No. Description
1 49009 {Flail Drum (no flails)
E2083 (Flail Bushing
AEGG—-15/8" x 3-3/4™ UNF Gr. 8 Stud
£ 3699 (Flail £3¢04
SEPFHF5/8” UNIE Lock Nut
49008 {Flail Drum Complete (flails installed)

G

| ] ] kD

St

August 1997 9




Highline Manufocturing Rale Pro 686K}

Flail Drum Installation

Part No. - Description-
. 49013 [Front Bearing Plate
92091 |1-3/4” Flange Bearing

E3646 [Spacer Bushing
CENCO8 11727 Lock Nut
| ENCID [5/8” Lock Nut .

B5C0824P [1/2” x 1-1/2” UNC Gr. 5 Bokt
C5C1048P [5/8” x 3” UNC Gr. 5 Carr. Bolt
C35C1040P |5/8” x 2-1/2” UNC Gr. 5 Bolt

92081 [2”x9/16” x 3/16™ Washer

\ach\m_.hi.up

August 1997 10




Highline Manufacturing Bale Pru 6500

Feed Roller Assembly

IHem No.{ Part No. Description
Yao\71 [Feed Roller Complete
E3581 [3/8” x 4-1/2” x 62" Belting
E3582 [3/8” x 1-1/2" x 62" Back Plate
B5CO528P |5/16” x 1 3/4” UNC Gr. 5 Bolt
LNCO05 [5/16” UNC Lock Nut

C 4G3)  FEED RoER o pATIVG

| | | B3] e

August 1997 11




Bale Pro 6810

Hiphline Manufacturing

Feed Roller Installation

12

August 1997




flighltine Marufacturing

Bale Pro 680}

August 1997

Item No. Part No. Description
1 49017 Feed Roller (complete)
2 47012 Rear Twine Guard
3 47019__  |Front Twine Guard
4 s = (G Rear Slide Plate
5 “1aois Front Slide Plate
6 E 32277 [Slide Plate Retainer
7 45127 Feed Roller Adjusting Rod
8 92094 1-3/8” Flange Bearing
9 LWOBP 1/2” Lock Washer
10 NRAHCMEL!®6 |17 ACME Right Hand Nut
11 LWiép 1” Lock Washer
12 B5C1624P {1” x 1-1/2” UNC Gr. 5 Bolt
13 LNCO8 1/2” Lock Nut
14 B5C0824P 1/27 x 1-1/2” UNC Gr. 5 Bolt
15 BS5CO84P |1/2” x 2-1/2” Socket Head Cap Screw
16 B5CO0828P [1/2” x 1-3/4” UNC Gr. 5 Bolt
17 CP0332 3/16” x 2” Cotter Pin
18 92145 | [Hydraulic Motor Pg 24020 F6¢
3ALEY? Jast Yot

13




Highline Manufacturing Bule Fro 6801

Discharge Deflector Installation

August 1997 14




Highline Marufacturing

Item No. | Part No. Description
1 45196 Discharge Lever
2 47003 Discharge Deflector
3 E2093 Adjusting Bar
4 E2935 Connecting Link
5 45197 Discharge Pivot Assembly
6 82081 27 % 9/16" x 3/16” Washer
7 LNCO8 1/2” Lock Nut
8 FWO08P 1/2” Flat Washer
9 BSCO0824P | 1/2” x 1-1/2” UNC Gr. 5 Bolt
10 92127 Rubber Handle Grip
11 92223 Rubber Cap Protector

August 1997

Bale Pro 68060

15




Highiine Manufacturing

August 1997

Screen and Bale Deflector Installation

Item No. | Part No. Description
1 49014 Bale Deflector
2 49007 Spill Sereen
3 BSCO0824P | 1/27 x 1-1/2” UNC Gr. 5 Bolt
4 FWOSP | 1/2” Flat Washer
5 LNCO08 1/2” Lock Nut

Bale Pro 6560




Highline Manufacturing Bule Pro 6RO

CV Installation

|

To Bale Pro
3
4

(o
N L :

n
.,
"
~
i
3
N
.,
",
\
,
S

80°

J

5

) /’} To Tractor

1T

—

A NOTE: EXCEEDING AN 80 DEGREL ANGLE BETWEEN BALE PROCESSOR
AND TRACTOR WILL VOID CV WARRANTY

CV NOT TO BE USED ON THE FRONT OF BI-DIRECTIONAL TRACTOR,
OTHERWISE WARRANTY WILL BL: VOID

e

Item No.| Part No. Description
1 30284 |CV Shicld
45230 |CV
FWI10P [5/8” Flat Washer
JLNCI10 [5/8” Locking Jam Nut
B3C1056P (5/8” x 3-1/2” UNC Gr. 5 Bolt
LNC10P [5/8” Lock Nut

o Lh| | 2] R

August 1997 17




Highline Manufacruring Bale Pro 5801

Flail Guard Rod Installation

August 1997 18




Highline Mawufacturing

Item No. { Part No. | Description
1 '} 49011 |Flail Guard Rod
2 | 49010 [|Fiail Guard Rod Adjusting Bar
3 47006 [Flail Guard Adjusting Handle
4 | E36%S lAdjusting Bar
5 |- 92081  [2” x 9/16™ x 3/16” Washer
6 - | BSCO936P |9/16™ x 3/1/2” UNC Gr. 5§ Bolt
7+ LNCO9P |9/16” Lock Nut
-8 .} FWO9P  [9/16 Flat Washer
9 | LNCO8BP [1/2” Lock Nut
10} 'FWOSP [1/2” Flat Washer |
11 .| BSCOB36P {1/2” x 3-1/2° UNC Gr. 5 Bolt
1277 TBSC0840P [1/2” x 2-1/2” UNC Gr. 5 Bolt
‘13 | 92127 |Rubber Handle Grip '

August 1997

Bale Pro 6860

19




Highline Manufacturing

Hub Assembly

Item Neo.

Part No.

Description

30346

Oil Seal

30345

Bearing, 1-1/4” Bore

30373

Hub

30344

Bearing, 1-1/2” Bore

30371

Washer

30372

Casellated Nut

CP0332

3/16” x 27 Cotier Pin

QOF =3 O] o] et ] | e

30342

Dust Cap

45224

HA611-9 Hub Complete

August 1997

Bale Pro 6511

20




Highiine Manufocturing Aade Pra 6300

Wheel Assembly

®
Item No. | Part No, Description
1 45222 [11L — 15FI Highway Service Tire
2 45223 [15x 8 Rim
3 30347 |[1/2” Wheel Bolt

Not Shown [ 91048 [Valve Stem

v 21




Highline Marnufacturing

Cart Assembly

Bale Pro 680

VIEW C

22




Highline Manufacturing

Hem No.| Part No. Description
i 49019  |Frame
2 45192 |Loading Assembly
3 45087  |Bumper
4 45142  |Left Fork
5 45143  |Right Fork
6 49022  |Axle Assembly
7 45060  |Hitch Tongue
8 30206  |Hydraulic Hose Holder
9 B3C1240P (3/4” x 2-1/2” UNC Gr. 5 Bolt
10 LWI12P |3/4” Lock Washer
11 NCI2P  |3/4”7 UNC Nut .
12 B5C16120P |17 x 7-1/27 UNC Gr. 5 Bolt
13 LWI16P (1”7 Lock Washer
14 NCI6P (1" UNC Nut
15 B5C2096P [1-1/4” x 6” UNC Gr. 5 Bolt
(6 LNC20 [1-1/4” Lock Nut
17 UB0848112 |1/2” x 3” x 7 U Bolt
18 LNCOSP |1/2” Lock Nut
19 B3C1072P (5/8” x 4-1/2” UNC Gr. 5 Bolt
20 FW10P |5/8” Flat Washer
21 LNCI0P |5/8” Lock Nut
22 FWOSP |1/2” Flat Washer
23 49021  [Wheel Assembly (complete)
24 30230  |Top Pipe Clamp
25 30231  [Bottom Pipe Clamp
26 92095  |5000 lb. Hitch Jack

Bule Pro 68}




Highline Manufacturing

Tub on Cart Installation

X K%
: ;‘?“t“:‘q l‘s“\“

Bale Pro 6800

4=

24




iighline Manufacturing

ftem No. Part No. Description
1 LNCO8P | 1/2” UNC Lock Nut
2 FWO8P | 1/2” Flat Washer
3 BSCO824P | 1/2” % 1-1/2” UNC Gr. 5 Bolt
4 B5C0432P | 1/47x 2" UNC Gr. 5 Bolt
5 E3254 Spacer Bushing
6 ENCO04P | 1/4” Lock Nut
7 92028 Slow Moving Sign
8 49020 CV Support

Bale Pro 6800

25




Highline Manufacturing Bale Pro 680

Cylinder Assembly

10 !

.

A
LN

L

L 26




Highline Manyfacturing Bale Pro 6804

Item No. | Part No.t - Description
- - 90991 |Clevis Cap

90992 |Rod Cap

90706 {Piston

90846 {1-1/2” Rod
90993 [Cylinder Tube

90994 11/2” Tie Rod

90800 -1'4” UNF Nut

90849 |Rod Clevis
] 90722 |1-14 UNF Nut

90676  |Seal Kit

45185 |Top Cylinder Pin
50133 |37 x 16™ - 1-1/2” Rod Cylinder

Ol oo] ~af on| wal daf L] B3] =

[y
e |5

e 27




Highline Manufacturing Bale Pro 6800

Hydraulic Layout

(Y]

\\._
AN

] o—

— 28



Devin Stus
#2 is hoses for forks

Devin Stus
#12 is hoses for motors


Highline Manufacturing

Item No.

Part No.

Description

30209

1/2” Pioneer End

30280

3/8” x 96” §MP —~ 8MJX Hose

30275

1/2”" Steel Line

90333

3/8” x 28” 8FJX Hose

30212

8MP - 8MJ90 Fitting

90133

37 x 16" — 1-1/2” Rod Hydraulic Cylinder

92145

Hydraulic Motor

30204

10MB - 8MJ Fitting

30150

SFIXR - 8MIJT

90240

3/8” x 36” 8FJX Hose

45232

Flow Divider

30281

1127 x 96” 8MP — 8FJX Hose

90271

3/8” x 42” 8F)X Hose

30145

10MBX - 8MJ96 Fitting

90332

3/8” x 20" 8FJX Hose

o]l Bl ol o] S| 2l ] o] | o] v s v k2] —

30313

§MIT Fitting

Bale Pro 6300

29




Highline Manufacturing Bafe Pro 6800

CV Assembly v |




fightime Monufucturing

Bafe Pro 6800

Item No. | Part No. Deseription
1 30352 |Auto Lock Repair Kit
2 30353 |Auto Lock Yoke Assembly
3 30354 |Cat 4 80 Degree Cross and Bearing
4 30355 |Center Housing
5 30356 |Bell Extension {With Centralizer)
6 30357 ([Yoke and Shafl
7 30358 |Nylon Repair Kit
8 30359 |[Safety Sign
9 30360 |Centralizer
10 30361 |Outer Guard ~ Vet 2 cm Hhs
11 30362 |Inner Guard L elades |
12 30363 |[Safety Sign
13 30364 |Yoke, Tube, and Slip Sleeve
14 30365 [35R Cross and Bearing Kit
15 30366 |Ball Shear Assembly
16 30367 [3/8°x2"-16Gr. 5Bolt { 5. B4 .
17 30368 [3/8" —16 Lock Nut
Wy ¥ 00 g
14 20499 5¢¢

31




Highline Manufacturing

Bale Pro 6804

7. Specifications

Recommend

Minitnum Horsepower required:

Capacity:

Flail Drum Length
Flail Drum Diameter
Flails

Tires

Height:

Width

Length

Weight

CV Requirements:
Dual Hydraulics

Cvlinders

85 HP
2 bales - 6° long, 6° diameter or smaller
70-1/47
20-5/8” Balanced
26 -7/16" x 6-7/16™ Tempered Spring Steel
2 —11L x 15 Highway Service
105-1/2” (Fully Assembled)
104-1/27
176
4000 |b,
1060 R.P.M,
Duel Remole, 2000 psi
237 x 167, 1-1/2” Rod Diameter.

32




